

TEST REPORT

Report No. : MAN:HL:1348005637

DATE : 18th July, 2022



PRATISHTHAN INDUSTRIES PRIVATE LIMITED
 G-1/1,1/2, MIDC INDUSTRIAL AREA PAITHAN,
 AURANGABAD- 431107
 INDIA
CONTACT PERSON : ARSHAD AMBEKAR

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION	PIPL MOLDED FIBER PRODUCTS
COLOUR	WHITE
STYLE NO.	90002
ORDER NO.	PO/SER/22-23/0010
ARTICLE NO.	FBCL002
SKU NO.	002
COUNTRY OF ORIGIN	INDIA
END USE	COVERING COFFEE CUPS
SAMPLE RECD ON	30/06/2022
TEST PERFORMING DATE	09/07/2022 TO 18/07/2022

SUMMARY OF TEST RESULTS:

TEST REQUESTED	CONCLUSION
CONTAMINANTS IN PAPER - ACCORDING TO IS 6615 : 1972	PASS

TEST(S) RESULT & METHOD: PLEASE REFER TO NEXT PAGE(S)

Per Pro SGs India Pvt. Ltd.



SANDIP BHUSHAN (Technical Manager)
Authorized Signatory
 Email your Test Report Related Enquiries at Feedback.HLT@sgs.com